compressoren

TECHNICAL DRAWING
HL 360-50, HLV275/50

AIRPRESs

REF. NO.: 36852, 36853

68 67 66 65 bk



AIRPRESs ‘ compressoren

TECHNICAL DRAWING
HL 360-50, HLV275/50

REF. NO.: 36852, 36853

NO. | Designation Qty NO. | Designation Qty
1 Bolt M8x103 4 44 | Back plate 1
2 Cylinder cover 1 45 | Air filter 1
3 Cylinder cover gasket 1 46 | Connects the bend 1
4 | Valve plate 1 47 | Ledger wall 1
5 Valve plate gasket 1 48 | Fan cover 1
6 Valve piece 1 49 | Left back plate 1
7 Pin 2 50 | Right back plate 1
8 Cylinder 1 51 | Bolt M5x14 2
9 Cylinder gasket 1 52 | Bolt st3.7x16 2
10 | Crank case 1 53 | Bolt M5x8 2
11 | Bolt M12x15 1 54 | Bolt st3.9x12 2
12 | Pistonring 2 55 | Bolt st3.9x40 4
13 | Piston oil-ring 1 56 | Plastic kneading board 1
14 | Piston 1 57 | Pressure gauge @40 2
15 | Piston pin 1 58 | Unit support 1
16 | Circlip 2 59 | Quick couplers 1
17 | Conncting rod 1 60 | Bolt st3.9x12 3
18 | Crank 1 61 | Handle 1
19 | Hex bolt M8x22(left) 1 62 | Bolt M8x8 4
20 | Rubber gasket 1 63 | Release pipe 1
21 | Breath pipe 1 64 | Nut M10 2
22 | O shape circlep18.3xp2.65 2 65 | Shoots the pad ¢10 2
23 | Crank case cover 1 66 | Plain cushion ¢10 4
24 | Bolt M5x14 6 67 | Hollow column ¢10 2
25 | Qil leveler gasket 1 69 | Wheel 2
26 | Qil leveler 1 68 | Limber valve 1
27 | Sealing ring 1 70 | Nut M8 2
28 | Brearing 6204 1 71 | Plain cushion ¢8 4
29 | Rotor 1 73 | Bolt M8x30 2
30 | Stator 1 74 | Washer foot 2
31 | Brearing 6202 1 72 | Pressure switch 1
32 | Motor cover 1 75 | Nut Rp3/8 1
33 | Shoots the pad ¢5 4 76 | Connecting pipe 1
34 | Bolt M5x115 4 77 | Bolt M8x25 4
35 | Fan 1 78 | Nut M8 4
36 | Circlip 1 79 | Tank 1
37 | Tooth profile pad ¢4 1 80 | Only-way valve 1
38 | Shoots the pad @4 1 81 | Safety valve 1
39 | Bolt M4x10 1 82 | Discharge pipe 1
40 | Bolt M3x6 2 83 | Plug line 1
41 | Shoots the pad ¢3 2 84 | O shape circle@25x¢p3.1 1
42 | Capacitance 1 85 | Stem Rp1/2 1
43 | Nut M8 1

@) | one brand fits all 2



